
A_Bs06 AIR BELT SANDER

r9\
"ł

'lF

ń,)y/

tl}t, _-,/ \-), /.:t1, ?' (
"11\ .\ 

^n,l\\\\

.€,-,"ry-
.u"

j

9
\r1

lndex
No.

],

Parts No. D escri pti o n

'-

. : l, c,, (łlo',' A 3s ż.3-:35 Roto, 3 ;:: j

4 ABso6-0C4 r Bracket 6 1 3c AD)IJ LlJo Cy| inde r

5 H 2-0304 Set Screw 1M3x8) 1 31 ABs20-037 Rear End P]ate

6 H4-03 16 Hexagon socket Headless set screw 1 3ż B-608T BalI Bearins {608Zz

7 ABS06-007 s ori ns 1, 33 P-S038 o-RinA (S38)

8 ABs06-008 Tension Bar 1 34 ABs20-040 Cap

9 s PP_25 100 SDrins Pin {02.5x10) z 35 ABS20-041 Throttle LeVer

10 ABs10-010 stoooer pin 1 36 SPP-30200 ThrottIe Pin ((J3x20)

ABs10-011 Guard Bushing 1 3] ABs20,043 Valve Bodv

12 ABs 10-012 Tension sDrinP 1 38 P-S0 1 1.2 O-Rinc (S11.2)

t3 ABs 10-013 Guard Sub Ass'v 11 1 39 P-9 o,Rjns rP 9)

LĄ H1,0515 Head Cap screw (M5x15 i 4o ABs20,046 Vaive siem

15 ABS10-015 DUst CoVer 1 41 P-3 o-RinE (P3

16 ABs] 0-016 Shoe 10 1 42 ABS20-04B valve sorins 1

L7 H4-0410 Hexagon Socket H€adIess Set screw 7 ABs20-049 Air Resulator

1B ABs 10-018 stooper 5prinp 1 44 P-7 o-Rins (P7)

9 ABs10-019 stopper 1 45 sTW-008 External stoo Rins (sTW-8)

20 ABs10-021 Hexason Nut (M6) 1 4-| ABS20-053 ExhaUst Diffuser

)1 ABs10,022 Washer (M6) 1 48 ABs20 054 lnlet Bushins

żż ABs] 0-023 Drive pullev I 49 ABs20-055 HoLlsins cover

ABs10-024 Housins 1 50 ABS06-050 GrindinA Be|t (#100x10)

74 B-6000Tl BaII Bearins (6000ZZ\ 1 51 ABS06-05 1 Grindins Be|t (#80x10)

)5 ABs20-031 Front End P|ate 7 5ż ABs06,052 Grindins Belt {#120x10)

26 ABs20-032 Soacer 1 53 P-As004 o-RinA (Ast004]

54 ABs10-055 puIlev cover

Mar r013


